

## CERTIFICATE OF ANALYSE (COAs)

Issued by Qingdao Zhongjian Rubber Chemicals CO.,LTD

TO:				L/C NO.:			
Product Name	Rubber accelerator MBTS		Lot no.:		Date of analysis:	23-Jun-12	
Item	Index	Appearance	Initial melting point °CMIN	Heating loss %MAX	Ash content %MAX	Sieve residues <sub>(150um)</sub> % MAX	Quantity
Target	First Grade	Pale yellow or white powder	166.00	0.40	0.50	0.10	3T
	Conformity	Pale yellow or white powder	162.00	0.50	0.70	0.10	
Results		Pass	165.00	00-Jan-00	00-Jan-00	0.06	
Conclusion	pass						

Analyst: 03

Supervisor: 06

Date of report: 23-Jun-12

